

Homeopathy Plan

1st Step

Notes:

- This is the first step of the protocols and is considered general until further analysis is done
- These supplements are safe, natural and are not drugs or medicinal
- A personalized plan will be put in 4 months after a reassessment and according to the child improvement and tests
- Make sure you arrange a reassessment in advance to avoid waiting too long for an appointment
- In case, of any suspected side effects, please stop the natural supplements immediately and contact a physician directly

	Item name	Ingredient	Purpose	Quantity	Duration	Details
1	Swanson, Alpha Lipoic Acid, 100 mg	Alpha Lipoic Acid	WMD	Capsule every other day mornings. Dissolve in water, juice, honey	3 months	Can be purchased from iherb
2	Joyspring Calmify	Multiple	BI	1 ml at night and 1 ml mornings	3 months	Can be purchased from iherb
3	Superior Source, Children's B Complex with Vitamin C, 60	Multiple	WMD	1 tablet dissolved in water or juice mornings	3 months	Can be purchased from iherb
4	Lake Avenue Nutrition, CoQ10 with PQQ, 100 mg, 60 Veggie Capsules	Multiple	WMD	Capsule everyday mornings. Dissolve in water, juice, honey	3 months	Can be purchased from iherb
5	Swanson, PharmaGABA, 100 mg, 60 Chewable Tabs	GABA	BI/ WMD	One tablet every day at night	3 months	Can be purchased from iherb

ADDITIONAL INFORMATION

- A revaluation is needed to reassess the development on the Ai
- Start the second step of the protocol after three months
- This assessment was developed, and its performance was validated, by the Ai model of NEURAZON and according to the findings in the report attached. The US Food and Drug Administration (FDA) has determined that clearance or approval of this method is not necessary and thus neither have been obtained. This test has been developed for research purposes. All test results are reviewed, interpreted and reported by our scientific experts.
- The provided recommendations include safe, non-drug, and natural treatments that are not a substitute for rehabilitation and training sessions. These recommendations should be followed under the supervision of a specialist. Improvement depends on the child, the underlying causes, and their response, with recommendations adjusted based on periodic tests and evaluations every three months. If any allergic symptoms appear, treatment should be stopped immediately, and the specialist should be informed to adjust the treatment plan.
- This assessment is not a substitute for a medical assessment by a healthcare professional at a medical clinic. Please note, that this plan has been designed by our team of scientists, but we advise you to contact a physician as well to have a more holistic approach

Homeopathy Plan

1st Step

Notes:

- This is the first step of the protocols and is considered general until further analysis is done
- These supplements are safe, natural and are not drugs or medicinal
- A personalized plan will be put in 4 months after a reassessment and according to the child improvement and tests
- Make sure you arrange a reassessment in advance to avoid waiting too long for an appointment
- In case, of any suspected side effects, please stop the natural supplements immediately and contact a physician directly

Assessment: The child has Information processing delays intellectual developmental delays which resulted from chromosomal and genetic variants as reported by previous tests. The child needs further assessment. To be done to assess the severity of the effect on the child's development.

Recommended Plan:

- 1) Development Protocol for the information processing
 - For 3 months then we reevaluate the child, preferably in person
 - Reevaluate the plan and establish a baseline
 - Continue with the intervention plan
- 2) Main Recommended analysis:
 - Recommended through Canada: Neuronal Absorption Factors screening – Neurazon (Canada)
A more detailed analysis of the absorption
Hair sample
2 months business days to get the results
Repeated every 6-12 months
 - Recommended through Canada: Functional Pathways Screening – Neurazon (Canada)
A more detailed analysis of the pathways
Urine sample
2 months business days to get the results
Repeated every 6-12 months
- 3) Recommended Therapy:
 - Technological sessions online
 - Light therapy recommended (2-3 sessions per week)
 - Brain therapy

ADDITIONAL INFORMATION

- A revaluation is needed to reassess the development on the Ai
- Start the second step of the protocol after three months
- This assessment was developed, and its performance was validated, by the Ai model of NEURAZON and according to the findings in the report attached. The US Food and Drug Administration (FDA) has determined that clearance or approval of this method is not necessary and thus neither have been obtained. This test has been developed for research purposes. All test results are reviewed, interpreted and reported by our scientific experts.
- The provided recommendations include safe, non-drug, and natural treatments that are not a substitute for rehabilitation and training sessions. These recommendations should be followed under the supervision of a specialist. Improvement depends on the child, the underlying causes, and their response, with recommendations adjusted based on periodic tests and evaluations every three months. If any allergic symptoms appear, treatment should be stopped immediately, and the specialist should be informed to adjust the treatment plan.
- This assessment is not a substitute for a medical assessment by a healthcare professional at a medical clinic. Please note, that this plan has been designed by our team of scientists, but we advise you to contact a physician as well to have a more holistic approach